For Husgvarna Parts Call 606-678-9623 or 606-561-4983

Husqvarma | o/ L

STS26E

1.1995

Spare Paris

Owner's Manual 601-00-16-63
Reference No. 334401 09/01/94

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

26" SNOW THROWER MODEL ST 826E
ELECTRICAL REPAIR PARTS

REF.
NO. PART NO. | PART NAME

601 00 15 88 ] MOTOR, STARTER TEC 120V

601 0C 15 89 | SCREW 1/4-20X.50 WASEMSTOR
601 0015 90 | SCREW #6-32X2.50

601 00 15 91 | CORD, STARTER MOTOR

601 00 16 83 | CWNER'S MANUAL

[Tl s R N30 ]

319051A

' 28
WWW.mymowerparts.com



For Husgvarna Parts Call 606-678- 9623 or 606-561-4983

26" SNOW THROWER MODEL ST 826E
ENGINE REPAIR PARTS

REF. AUGER
FRAME

REF,
NO. PART NO. | PART NAME

10 | ENGINE 8 HP TEC (SEE ENGINE MANUAL)
12 |e01 00 15 92 | SCREW, 5/16-18x1.50

13 |601 00 00 23 | WASHER, HVSPTLK .328x.60x.09
31 |601 00 14 32 | GUIDE, ROD BELT, RH

a3 |801 00 00 23 | WASHER, HVSPTLK .328x.60x.09
34 |601 00 14 33 | SCREW, 5/16-24x.625 HHC

41 601 0014 32 | GUIDE, ROD BELT RH

43 601 00 00 23 | WASHER, HVSPTLK .328x.60x.09
44 601 00 14 33 | SCREW, 5/16-24x.625 HHC

51 |601 00 14 34 | WASHER, CRANKSHAFT
53 |601 0014 36 | PULLEY, HALF V3L 2.00x.752 ID
54 |801 00 14 35 | WASHER, FLAT .752x.91x.02

57 |601 00 14 37 | BELT, V 3L 33.13 LONG

59 |601 00 14 38| FLATWASHER, .765x1.12x.02

60 |601 00 15 93] PULLEY, ENGINE V4L

63 |601 001594 ) BELT, v 4L 38.2 LG AUG DRIVE
67 601 00 14 41| FLATWASHER .375x1.25x.104

68 |601 00 00 15 | WASHER, REGSPTLK .393x.68x.10
60 |60t 0005 27 | SCREW, 3/8-24x1.00 NYL

319042E

29
WWW.mymowerparts.com



For Hu

26" SNOW T

arna Parts
OWER MODEL S

\A

R

Call 606-678-9623 or 606-561-4983

FRAME COMPONENTS REPAIR PARTS

HEF.
ENGINE

REF. REF.
NO. PART NO. PART NAME NO. PART NO, PART NAME
80 601001595 | FRAME, ASSY ENGINE MT 16" 120 § 60100 14 46 FLATWASHER, .53x1.080x.063
85 60100 1443 | SCREW, 5/16-24x1.00 HHC 121 | 601001589 BEARING, SLEV
86 60100 16 62 NUT, 5/16-24 HEXWDFLLK 122 | 601001452 NUT, 1/2 PUSH ON
88 601000519 | SCREW, 5/16-18x.50 WAHHTAP 126 | 601001601 NUT, 9/16-18 HEXJAMCTRLK
90 6010014 44 | COVER, BOTTOM WHEEL DR 127 | 601001602 BOLT, BRAKE ARM 9/16-18
91 6010014 45 SCREW, 1/4-20x.63 WAHHTAP 128 { 601001603 NUT, 1/2-20 JAM
100 | 601001089 IDLER SPRING 129 | 601001604 BOLT-BRAKE ARM ADJ
101 | 601001446 | FLATWASHER, .53x1.00x.063 130 | 601001605 BRAKE ARM BRACKET
102 | 60100 1447 | BEARING, FLANGE 131 | 601001458 PAD, AUGER/IMPELLER BRAKE
103 | 601001597 | ASSY, SHAFT AUG CLUTCH 132 | 601001451 PIN, SPRING .165D1AX 88LG
104 | 6010014 36 LEVER, ASSY AUGER CLUTCH 133 | 601001480 SPRING, TENSION RETURN
CABLE 140 | 601001481 LEVER, IDLER ARM TRACTICN
105 | 6010014 51 PIN, SPRING .165D1Ax .88LG HD 141 {1 601000073 SCREW 5/16-18X.75
106 | 6010014 47 BEARING, FLANGE 142 | 601001482 FLATWASHER .328X1.256X.075
107 | 601001452 | NUT, 172 PUSHON 143 § 601001463 BUSHING, IDLER LEVER
108 { 601001453 | CABLE, 205EYE6.125LG 144 | 6010014 64 NUT, 5/16-18 HEXNYL
110 | 601001598 CARR. BOLT, 3/8-16x1.25 145 | 601001089 IDLER SPRING
111 | 601000020 FLATWASHER, .406x.81x.065 146 | 601000033 SCREW 3/8-18X1.25
112 | 601001454 PULLEY, IDLER 148 | 601001454 PULLEY, IDLER
115 | 601001335 NUT, 3/8-16 HXCTRLKJAM 149 | 601001335 NUT 3/8-18 HXCTRLKJAM
116 | 601 00+ 1455 SPCOL, CABLE AUGER CLUTCH 160 | 601001465 BELT COVER
117 | 6c1 001456 SCREW, 1/4-20x1.76 161 { 601001445 SCHEW 1/4-20X.83 WATAP
113 | 6010000 8 FLATWASHER, .281x.63x.065 162 | 601000018 FLATWASHER .284X.63X.085
119 ] 60100 00 62 NUT, 1/4-20 REGHEXCTRLK
334338A
30

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678- 9623 or 606-561-4983

26" SNOW THROWER MODEL ST 826E

DRIVE COMPONENTS REPAIR PARTS

.. AUGER FRAME

256

' 277
g

REF ITEM

REF. REF.

NO. PART NO. PART NAME NO. PART NO. PART NAME

190 |601001466 | LEVER, ASSY TRACT CLUTCH 23 601000519 | SCREW, 5/16-18x.50 WAHHTAP
191 60100 14 47 | BEARING, FLANGED 232 | 601000023 | WASHER, SPTLK .328 X.60X.09
192 601000930 | PIN, COTTER .125 DIAX1.00 LG 235 | 60100 14 84 | WASHER, SP .502X .75X.0605
193 | 601001467 | SPRING, RETURN 240 | 60100 14 81 | SHAFT & SPRKT, ASSY #40-8T
185 | 601001468 | LEVER, SPRING TRAC CL 242 | 601001474 | RING, RETEX 1.16X.05

196 |601001374 | SCREW, 1/4-20x.63 243 | 601001472 | BEARING, TRUNION 1.25 ID
198 |601 000062 | NUT, 1/4-20 REGHEXCTRLK 244 | 6010014 73 | FLATWASHER, .505X1.00X.08
210 6010014 6% ] DISC, ASSY FRICTION WHEEL 245 | 601001482 | HUB, FRICTION WHEEL

211 1601001470 | ZERK, GREASE .25-28x1.12 LONG 246 | 6010014 83 | WHEEL, FRICTION DISC 4.375 0D
215 {601 001471 | SHAFT, HEX TRACTION 247 { 601001374 | SCREW, 1/4-20X .63

2186 |601 001472 | BEARING, TRUNION 1.251D 248 | 601000014 | WASHER, SPTLK .26 X.50X.06
217 1601001473 | FLATWASHER, .505x1.00x.06 249 [ 6010000 11 | NUT, 1/4-20 REGHEX

221 6010014 74 } RING, RETEX1.16x.05 250 | 601001484 | WASHER, SP 502X .75X.0605
222 801 001475 FLATWASHER, .680x1.12x,060 255 60100 1479 { BEARING & RETAINER ASSY
223 601000565 | BEARING, BALL £203-2AA 256 | 601000519 | SCREW, 5/16-18X .50

224 601001476 | KEY, SQUARE .18 SQx.63 LONG 257 | 601000023 | WASHER, SPTLK .328 X.60X.09
225 1601001477 } PULLEY, V3L 6.50x.56 270 | 601001479 | BEARING & RETAINER ASSY
226 601001478 | WASHER, WAVE .675x1.00x.020 271 | 601.000519 } SCREW, 5/16-18X .50

227 |}e801000003 | FLATWASHER, .281x1.00x.063 275 | 601001606 } SPROCKET, ASSY 8T & 36T-41
228 | 601000014 | WASHER, SPTLK .263x.49x.07 276 | 601001479 | BEARING & RETAINER ASSY
229 601000068 } SCREW, 1/4-20x.75 277 | 601 000519 | SCREW, 5/16-18X .50

230 }601001479 | BEARING & RETAINER ASSY 27¢ | 601001486 | CHAIN, ROLLER #42x40

313995 E

31

WWW.mymowerparts.com




For H usqvarna Perts Cal | 606-678-9623 or 606-561-4983

26" SNOW THROWER MODEL ST 826E -

GEAR BOX REPAIR PARTS

REF.
NO. PART NO. PART NAME

300 | 6010014 87 | CASE, GEAR, RH

301 601 001488 | CASE, GEAR, LH

303 | 601001443 | SCREW, 5/16-24x1.00 HHC

304 | 6010007862 | NUT, 516-24 HEXWDFLLK

305 | 601001607 | SCREW, 5/16-24x1.50 HHC

306 | 601001490 | PIPE PLUG

310 | 601001491 | SEAL, OIL CR 530552 #53744

311 60100 14 92 | BEARING, SLEEVE

312 | 601001493 | FLATWASHER

313 | 801001608 | SHAFT, AUGER QUTPUT MF 22"
314 | 601001495 | GASKET, GEAR BOX

315 | 601001486 | WORM GEAR

316 | 601001497 | KEY, WDRF #91 .75 DIAx.25 WD
320 | 601001498 | RING, QUAD

321 60100 1499 | BEARING, FL .753 1Dx1.128 ODx1.03
322 | 801001500 | FLATWASHER, .752x1.24%.093 PL
323 | 801001501 | BEARING, ROLL

324 | 601001500 | FLATWASHER, .752x1.24x.093 PL
326 ] 601001502 { KEY, HI-PRO 606 .75D1Ax.187WD
327 | 601001503 | WORM GEAR

330 | 601001504 | BEARING, SLEEVE .752 IDx.88 ODx.755
340 | 601001505 | IMPELLER ASSEMBLY

314014 C

: 32
WWW.mymowerparts.com



For Husgvarna Parts Call 606-678- 9623 or 606-561-4983

26" SNOW THROWER MODEL ST 826E

BOLT PATTERN ON FRAME -0
BRACKETS ARE EXCLUSIVE 51
TO 6" TIRE APPLICATIONS. 536

AUGER HOUSING REPAIR PARTS

54

r’53%34
REF. REF.
NO. PART NO. PART NAME NO. PART NO. PART NAME
480 601 0016 09 | PULLEY, V4L 8.40 0D 514 601 000012 | NUT, 5/16-18 REGHEX
482 601 0015 07 | KEY, SQUARE .18 SQx.88 LG 520 601 00 16 15 | AUGER, ASSY MF LH 25"
483 801 00 14 46 | FLATWASHER, .53x1.00x.063 521 60t 00 16 16 | AUGER, ASSY MF RH 25
484 601 0001 07 | NUT, 1/2-20 REGHXCTRLK 522 601 00 1456 | SCREW, 1/4-20x1.75 HHCFT
485 £01 00 16 10 | SPACER, SLEV .676x1.00x.53 523 601001517 | SPACER, SLEV .250x.47x.20
490 601 00 15 08 | RETAINER, BALL BRNG 524 601000062 | NUT, 1/4-20 REGHEXCTRLK
491 601 00 05 65 | BRNG, BALL 6203-2AA-C3 525 601 00 15 18 | AUGER SHAFT BEARING
493 601000073 | SCREW, 5/16-18x.75 HHC 526 601001519 | FLATWASHER, 1.005x1.31x.035
495 6010000 19 | FLATWASHER, .344x.69x,065 527 60100 05 20 | SCREW, 5/16-18x.75 WAHHTAP
497 801 000023 | WASHER, HVSPTLK .328x.80x.09 530 6010016 17 | PLATE, AUGER HSNG END, LH
499 801 00 00 12 | NUT, 5/16-18 REGHEX 531 60100 16 18 | PLATE, AUGER HSNG END, RH
500 6010016 11 | HOUSING, ASSY 532 601 00 14 11 | BOLT, 5/16-18x.75 CARRLN
501 601001612 | BRACKET & NUTS ASSY 1533 601000019 | FLATWASHER, .344x.69x.065
504 601001512 | SCREW 3/8-16x.75 534 601 00 0023 | WASHER, HVSPTLK .328x.60x.09
505 601000015 | WASHER .393x.68x.10 - 535 6010000 12 | NUT,5/16-18 REGHEX
508 601 00 00 60 | NUT, 3/8-16 REGHEXCTRLK 536 601 0008 99 | BOLT, 5/16-18x1.00 CARRLN
508 6010016 13 | HUB, BRAKE ARM 540 601 00 1522 | SKID, HEIGHT ADJUST
510 60100 16 14 | BLADE, SCRAPER, MF 27" 541 601 00 1411 | BOLT, 5/16-18x.75 CARRLN
511 601001411 | BOLT. 5/16-18x.75 CARRLN 542 601000019 | FLATWASHER, .344x B9x.065
512 601000019 | FLATWASHER., .344x 69x.065 543 601 0000 23 | WASHER, HVSPTLK .328x.60x.08
513 601 00 00 23 | WASHER, HVSPTLK .328x.60x.09 544 601 000012 | NUT, 5/16-18 REGHEX

334395 A

33
WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

26" SNOW THROWER MODEL ST 826E
SINGLE CONTROL REPAIR PARTS

HEF. CONTHOL \
CABLLS

567

CE‘WC

REF. BLOWER
FRAME

REF.

NO. PART NO. PART NAME

550 601 0016 19 | HOUSING, SINGLE HAND CONTL
551 601000073 | SCREW 5/16-18X.75

552 601000019 | FLATWASHER .344X.69X.0865
553 601 000023 ] WASHER HVSPTLK .328X.60X.09
554 8010000121 NUT, 5/16-18 REGHEX

555 601 000516 | NUT, PUSH ON CAP

856 6010016201 CAM/LATCH LH

557 601001621 | CAM/LATCH RH

558 601 0000191 FLATWASHER, .344x.69x.065
559 6010016 221 RING, RETAINING

560 60100 16 23| CLAMP, SHC CAM FRAME MTD
561 601001624 | SCREW #8X.75 PANTAPPLASTIC
562 601001625} CAMLOCK

563 601001626 ] PIN, SPRING PIVOT

564 601001291 ] NUT, PUSHON 3/8"

565 601001627 | EYE BOLT, 10-24X2.50

566 601001628 ] NUT, #10-24 REGH

567 601001629 ] SPRING, DRIVE CLUTCH 2.75
568 601001630 ] SPRING, AUGER CLUTCH 2.38
569 601001631} NUT, 10-24T

334072 A

34

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623

26" SNOW THROWER MODEL ST 826E

or 606-561-4983

DISCHARGE CHUTE REPAIR PARTS

611

REF. ITEM

AUGER HOUSING

ASSY.

WWW.mymowerparts.com

REF. REF.
NO. { PARTNO. |PART NAME NO. | PARTNO. | PARTNAME
580 | 601001632 | UPPER CHUTE 604 | 601000012 | NUT, 5/16-18 REGHEX
582 § 601001391 | SCREW, 5/16-18x.75 SLTRMA 606 | 601001664 | COLLAR, CHUTE ADAPT
584 6010014 64 | NUT, 5/16-18 HEXNYL 607 601 000068 | SCREW, 1/4-20 X .75 IN.
585 | 601001391 | SCREW, 5/16-18x.75 SLTRMA 608 | 601000018 | FLATWASHER, 281X 63X.065
586 601 0D 1524 PLASTIC WASHER, .315x.75x.064 609 601000062 | NUT 1/4-20 REGHEXCTRLK
587 | 601001464 | NUT, 516-18 HEXNYL 610 | 601001634 | FLANGE CHUTE
600 | 601001633 | CHUTE, LOWER 611 | 601001635 | CLIP, CHUTE RET.
601 601 00 14 11 § CARR. BOLT, 5/16-18x.75 614 60100 16 36 | SCREW #8-32X.63 WAHHMA
602 | 601000019 | FLATWASHER, .344x.69x.065 615 | 601001637 | NUT, #8-32 HEXCTRLK
603 | 601000023 | WASHER, HVSPTLK 617 | 601001532 | RING, FLANGED
3351798
35




For Husgvarna Parts Call 606-678-9623

26" SNOW THROWER MODEL ST 826E

or 606-561-4983

DISCHARGE CHUTE REPAIR PARTS

REF. LOWER
CHUTE

987_‘5 995
1S ¥ 987

REF. CONTROL C Y

N

REF. UPPER
CHUTE

REF. REF.
NO. PART NO. PART NAME NO. PART NO. PART NAME
965 601001638 | SPRING, TENSION 980 601 00 16 44 | SCREW 1/4-20 X 1.00
967 6010016 39 | SCREW 1/4-20X%1.00 IN. 981 601 00 16 45 | WIRE, FORM REMCTE CABLE
969 | 601000062 NUT, 1/4-20 REGHEXCTRLK 982 | 601000062 | NUT, 1/4-20 REGHEXCTRLK
570 601001640 | SCREW 5/16-18X.50 985 601 00 16 46 | BRACKET, CABLE CHUTE
971 | 6010016 41| BRACKET, CABLE CHUTE 987 | 601000519 | SCREW 5/16-18X.50 IN.
972 | 801000059 | NUT, 5/16-18 REGHEXCTRLK 990 ]| 601000034 | SCREW 3/8-16X1.75 IN.
973 6010005 14| SCREW 10-24X.38 SLHWATAP 991 601 00 00 20 | FLATWASHER .406X.81X.066
974 | 601001642 | NUT #10-24 HEXNYLLK 992 | 601001647 | WASHER SPRING
975 60100 16 43| CABLE, CHUTE CONTROL 52" 983 601 00 1559 | HANDLE, ASSY SPEED CONTROL
976 | 601000073 | SCREW 5/16-18 X .75 IN. 995 |} 601000236 | HANDLE, 3/8-16
977 | 6010000 19| FLATWASHER 344X 69X.085 996 | 601000653 | NUT, 3/8-16 HEXNYL
a78 | 601000023 | WASHER HVSPTLK
979 { 601000012 | NUTS5/16-18 REGHEX
3351798
= 36
WWW.mymowerparts.com




For Husgvarna Parts Call 606-678- 9623 or 606-561-4983

26" SNOW THROWER MODEL ST 826E

HEADLIGHT ASSEMBLY REPAIR PARTS

REF.
NOC. PART NO. | PART NAME

620 1601 00 16 48] HOUSING, LIGHT B/S

&21 | 601 00 16 48] HEADLIGHT ASSY.

624 6010016501 ASSY, HEADLIGHT WIRE HARNESS
§25 16010006 28] CABLETIE

626 |601 00 16 51f BRACKET, LIGHT PANEL

627 | 601 00 16 24] SCREW, #8X.75 PANTAPP

334082A

37
WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623

26" SNOW THROWER MODEL ST 826E

WHEEL ASSEMBLY REPAIR PARTS

REF.
NO.

PART NO.

PART NAME

650
652
853
654
655
656
671
873
675
676
677
678
579

601 0016 53
€01 001654
601001535
€01 00 00 62
601 0015 36
601 00 1655
601 00 14 38
601 00 15 37
601 00 16 56
601 00 1539
501 C0C 00 62
601 00 15 40
601 00 15 41

SHAFT, AXLE

SPRKT, HUB #40-35Tx .75ID
SCREW, 1/4-20X2.25

NUT, 1/4-20 REGHEXCTRLK
BEARING, FLANGED

CHAIN, ROLLER #42x40PITCHES
FLATWASHER, .765x1.12x.06
BEARING, FLANGE

TIRE & RIM, PU 16x4.8x4
SCREW, SHR 1/4-20x1.75
NUT, 1/4-20 REGHEXCTRLK
RING, RET

PiN, KLIK .25x1.38 DIA

318542C

WWW.mym

38
owerparts.com

or 606-561-4983




For Husgvarna Parts Call 606-678- 9623 or 606-561-4983

26" SNOW THROWER MODEL ST 826E

HANDLES REPAIR PARTS

ASSEMBLY
RIGHT SIDE

751

752

REF BLOWER
FRAME

ASSEMBLY
LEFT SIDE

REF. REF.

NO. PART NO. § PART NAME NO. PART NO. | PART NAME

720 | 6010015 42§ HANDLE, UPPER, LH 741 ] 601001658 CABLE, CLUTCH 31.75" TRACTION
721 | 60100 15 43 } HANDLE, UPPER, RH 750 ]| 601001554 | HANDLE, LOWER

724 1 6010015 44§ SCREW, 3/8-16x3.00 HHCFT 751 | 601000073 | SCREW, 5/16-18x.75 HHC

725 | 6010000 20 | FLATWASHER, .406x.81x.065 752 |601 000023} WASHER, HVSPTLK .328x.60x.09
726 ] 6010000 15} WASHER, REGSPTLK .383x.68x.10 753 6010000 12] NUT, 5/16-18 REGHEX

727 | 601000060 | NUT, 3/8-16 REGHXCTRLK 754 1601 000520] SCREW, 5/16-18x.75 WAHHTAP
728 | 60100156 45| STOP, PLASTIC .375 920 { 601001555 | SCREW 3/8-16X2.00 IN.

729 | 6010015 46 | GRIP, HANDLE 1.25x4.38 921 §601 000020 | FLATWASHER .406 X.81X.065
730 ] 60100 15 47 § HANDLE, RH ASSEMBLY 922 | 6010000 15§ WASHER, REGSPTLK

731 | 6010015481 HANDLE, LH ASSEMBLY 923 | 601000060 [ NUT, 3/8-16 REGHEXCTRLK

732 | 60100 1549] PIN, PIVOT .31 OD

738 | 6801000516 ] NUT, PUSH ON CAP 312 0D

739 | 6010016 57 | BUMPER, RECT W/FLAT TOP

334394A

39

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

26" SNOW THROWER MODEL ST 826E
CONTROL PANEL REPAIR PARTS

REF. UPPER
HANDLE

REF.
NO. PART NO. | PART NAME

760 ] 601001556 | PANEL, CONTROL BS WAGT
7581 60100 1557 | SCREW, 5/16-18x1.75 HHC

762 | 601000019 | FLATWASHER, .344x.69x.065
763 | 8ot 000023 | WASHER, HVSPTLK .328x.60x.09
764 | 601000012 | NUT, 5/16-18 REGHEX

766 | 601001558 | PLATE, PANEL

770 | 601001559 | HANDLE, ASSY SPEED CONTROL
771 601 00 15 55 | SCREW, 3/8-16x2.00

772 | 601001560 | SPRING

773 | 6010000 2¢ | FLATWASHER, .406x.81x.065

774 | 601000853 | NUT, 3/8-16 HEXNYL

776 { 601001561 | BRACKET, SPEED CONTROL
777 | 6010005 20 | SCREW, 5/16-18x.75 WAHHTAP
78C | 801000025 | PIN, COTTER .090 DIAx.75LG

781 6010000 19 | FLATWASHER, .344x.69x.065
784 | 8010015862 | ROD, SPEED CONTROL

788 | 601001563 | NUT, TRUNION 5/16-24

789 | 6010000 19 | FLATWASHER, .344x.69x.065

79¢ | 821600025 | PIN, COTTER .090 DIAx.75 LONG
a1 60100 15 64 | BEARING, FL 500 IDx.88 ODx.31
£12 601 GO 1585 | ROD, ASM SPEED CONSOLE
813 | 801000080 ] NUT, 3/8-16 REGHXCTHLK

gz20 | 601001566 | KNOB. 3/8-16x.75

319052&

40
WWW.mymowerparts.com



- s

For Husgvarna Parts Call 606-678-9623 or 606-561-4983

26" SNOW THROWER MODEL ST 826E

DECALS
833 892

W\
5

VIEW FROM REAR

REF.

NO. | PART NO. PART NAME

820 REFERENCE ONLY
g21 REFERENCE ONLY

822 | 601001575 | DECAL, OVER ADJ OF DISC

B24 | 601001576 | DECAL, DANGER FOOT SYM

825 | 601001577 | DECAL, DUAL STAGE

827 | 601001659 | DECAL, HUSQVARNA 8/26 AUG END
828 | 601001659 | DECAL, HUSQVARNA 8/26 AUG END
830 | 601001579 ] DECAL, DANGER FINGER

831 | 601001580 | DECAL, IMPORTANT FREE IMPEL
832 | 601001581 | DECAL, TRACTION DRIVE #6099
833 ] €01 001582 | DECAL, SNOW CONDITIONS

834 ] 601001583 | DECAL, GEAR SELECTOR/AUGER
B35 | 601001661 | DECAL, HUSQVARNA 8/26 PANEL
838 | 601001585 { DECAL, BELT ADJ

326809 B

41
WWW.mymowerparts.com



For Husqc\)/arna Parts Call 606-678-9623 or 606-561-4983

26"SNOW THROWER MODEL ST 826E
CHUTE CONTROL ROD REPAIR PARTS

REF. INSIDE R
OF HANDLE T

REF.
NO. | PART NO. PART NAME

850 | 601001567 | CRANK, ASSY CHUTE

851 601 00 00 20 | FLATWASHER, .406x.81x.065

852 | 601001403 | PIN, COTTER .094 DIAx1.00 LONG
853 | 601001568} CAP, PLASTIC, 381D

854 | 601001569 § KNOB, SLEEVE

855 | 601000020 ] FLATWASHER, .406x.81x.065

856 | 601001291 ] NUT, PUSH ON 3/8"

860 | 601001570 | BOLT, EYE 3/8-16x5.00 .63ID

861 601 00 14 08 | GROMMET, EYE BOLT.40IDx.435W0D
863 | 601001409 | NUT, 3/8-16 HEXJAM

864 { 601000020 | FLATWASHER, .406x.81x.065

B66 | 601000020} FLATWASHER, .406x.81x.065

867 | 601000653 | NUT, 3/8-16 HEXNYL

871 60100 15 71 | PLATE, ASSY MTG STL CHUTE
geo | 601001572 | ROD, CHUTE CONT 420T

get 6010015 73 | NUT, 1/2-20 HXJAM

882 | 601001574 | WASHER, REGSPTLK .523x.87x.14

334403C

42
WWW.mymowerparts.com



	Electrical
	Engine / Belts
	Frame Components
	Drive Components
	Gear Box / Impeller
	Augers / Housing
	Single Control
	Discharge Chute
	Discharge Chute Adjustment
	Headlight
	Wheel Assembly
	Handles
	Control Panel
	Decals
	Chute Control Rod

